
36

REPAIR PARTS
TRACTOR - - MODEL NUMBER 944.605650

STEERING ASSEMBLY

44

5

9
5

7

7

9

4

3 32

43

95
43

8
10

40

11

8

6

9

46

46

8
6
9

2

47

47

26

30

28

1

41

42

37

36

37

38

97

39
34

68 6767

67
13

65

68

15

15

15

29

29
82

88

71

17

29

43

91

steering_pl.lt_58

George
Text Box
same as a 944.605680



37

REPAIR PARTS
TRACTOR - - MODEL NUMBER 944.605650

STEERING ASSEMBLY

KEY    PART             
NO.     NO.                DESCRIPTION

1        186780           Wheel Steering 
2        175131           Axle Asm Welded LT/STL    
3        169840           Spindle Asm LH                
4        169839           Spindle Asm RH                
5        6266H            Bearing Race Thrust Harden    
6        121748X        Washer 25/32 x 1-5/8 x 16 Ga.   
7        19272016       Washer 27/32 x 1-1/4 x 16 Ga.  
8        12000029       Ring Klip #t5304-75           
9        3366R            Bearing Col Strg Blk          
10      175121           Link Drag Extended Stamp
11      STD551137   Washer Lock Hvy Hlcl Spr 3/8 
13      136518           Spacer Bearing Axle      
15      145212           Nut Hex Flange Lock
17      190753           Shaft Asm Strg 
26      126847X        Bushing Link Drag Blk LR      
28      19131416       Washer 13/32 x 7/8 x 16 Ga.     
29      17000612       Screw 3/8-16 x 3/4
30      STD561210   Pin Cotter 1/8 x 3/4 Cad      
32      192757           Rod Tie Wire Form 19 75 Mech 
34      10040500       Washer Lock 5/16 
36      155099           Bushing Strg
37      152927           Screw     
38      186781           Insert Cap Strg Wh Au
39      19183812       Washer 9/16 x 2-3/8
40      73540600       Lock nut 
41      186737           Adaptor Wheel Strg 
42      145054X428  Boot  Steering Shaft
43      121749X        Washer 25/32 x 1 1/4 x 16 Ga. 
44      190752           Extension Steering Shaft LR/LT
46      121232X        Cap Spindle Fr Top Blk        
47      183226           Fitting Grease
65      160367           Spacer Brace Axle
67      72110618       Bolt Rdhd Sq  3/8-16 x 2-1/4
68      169827           Axle, Brace
71      175146           Steering Asm
82      169835           Bracket
88      175118           Bolt Shoulder 7/16-20 unc
91      175553           Clip Steering
95      188967           Washer Hardened
97      74780564       Bolt 5/16-18 unc x 4"L Gr. 5

NOTE:  All component dimensions given in U.S. inches
             1 inch = 25.4 mm




